
C I T Y  O F  F L I N T ,  M I C H I G A N

Flint Water Treatment Plant 
Improvements Plan

January 30, 2017

FINAL REPORT





Flint Water Treatment Plant 
Improvements Plan

City of Flint, Michigan 
January 30, 2017 



 



 

i 

Table of Contents  

Section 1 Executive Summary .......................................................................................... 1-1 

1.1 Summary of Alternatives and Recommended Improvements .............................................................. 1-2 

1.2 Recommended Project Delivery Approach and Schedule....................................................................... 1-7 

1.3 Remaining Work ....................................................................................................................................................... 1-8 
[...]
Figure 5.3 – Representation of Existing Space Utilization .............................................................................. 5-6 

Figure 6.1 – Horizontal Split Case ............................................................................................................................. 6-2 

Figure 6.2 – Vertical Turbine Pump ......................................................................................................................... 6-2 

Figure 6.3 – Typical Vertical Turbine Can Pump Section ................................................................................ 6-3 

Figure 6.4 – Existing Raw Water Pump Station .................................................................................................. 6-4 

Figure 6.5 – Existing Raw Water Pump Station Plan View ............................................................................. 6-6 

Figure 6.6 – Existing Raw Water Pump Station Suction Chamber Section View .................................. 6-6 

Figure 6.7 – Existing High Service Pump Station Plan View .......................................................................... 6-9 

Figure 6.8 – Existing High Service Pump Station Section View ................................................................. 6-10 

Figure 6.9 – Finished Water Pump Station (Alternative 2 – New Finished Water Pump 

Station) ....................................................................................................................................................... 6-14 

Figure 6.10 – Filtered Water Transfer Pump Station .................................................................................... 6-15 

Figure 6.11 – Conceptual Pump Station Location ........................................................................................... 6-16 

Figure 8.1 – Comparison of Estimated Design and Construction Durations .......................................... 8-5 

 

  



Table of Contents 

ix 

List of Acronyms 

AL Action Level 

AWWA American Water Works Association 

amp Amperes 

CaCO3 Calcium Carbonate 

CDC Centers for Disease Control and Prevention 

CEC Chemicals of Emerging Concern 

CECs Chemicals of Emerging Concern 

cf  Cubic Foot 

CFE Combined Filter Effluent 

Cl2 Chlorine 

CMAR Construction Management at Risk 

CMMS Computerized Maintenance Management System 

CO2 Carbon Dioxide 

CT Product of Disinfectant Concentration (C) times Contract Time (T) 

CTcalc Calculated CT 

CTreq Required CT 

D/DBPR Disinfectants and Disinfection By-Products Rules 

DAF Dissolved Air Flotation 

DBB Design-Bid-Build 

DBB+EP Design-Bid-Build with Procurement of the Design Engineer 

DBP Disinfection By-Product 

EBCT Empty Bed Contact Time 

EC Endocrine Disruptors 

EDCs Endocrine Disrupting Compounds 

Eds Endocrine Disruptors 

EPA Environmental Protection Agency 

FBBR Filter Backwash Rule 

FBRR Filter Backwash Recycling Rule 

Fe2 Iron   

FeCl3 Iron Chloride 

FRP Fiberglass Reinforced Plastic 

ft/s Feet per second 

GAC Granular Activated Carbon 

GCDC Genesee County Drain Commissioner 

GLWA Great Lakes Water Authority 

GMP Guaranteed Maximum Price  

gpd Gallons per Day 

gpm  Gallons per Minute   

gpm/sf Gallons per Minute per Square Foot 



Table of Contents 

x 

G-value Velocity Gradient 

H2O Hydrogen Monoxide (water) 

HAA Haloacetic Acid 

HAA5 Five Regulated Haloacetic Acids 

HAA9 Nine Haloacetic Acids 

HF Hydrofluosilicic Acid 

HGL Hydraulic Grade Line 

HI Hydraulic Institute 

HP Horsepower 

HVAC Heating, Ventilation, and Air Conditioning 

Hz Hertz 

IDSE Initial Distribution System Evaluation 

IESWTR Interim Enhanced Surface Water Treatment Rule 

IFE Individual Filter Effluent 

IGBT Insulated-Gate Bipolar Transistor 

in Inch 

IPS Inclined Plate Settler 

KWA Karegnondi Water Authority 

L/d Liters per day 

lb/day Pounds per Day 

LCR Lead and Copper Rule 

LCR Lead and Copper Rule 

LHPWSS Lake Huron Primary Water Supply System 

LIMS Laboratory Information Management System 

LPHO Low Pressure High Output 

LRAA Locational Running Annual Average 

LT1ESWTR Long Term Stage 1 Enhanced Surface Water Treatment Rule 

LT2ESWTR Long Term Stage 2 Enhanced Surface Water Treatment Rule 

LT3ESWTR Third Long Term Enhanced Surface Water Treatment Rule 

MCL Maximum Contaminant Level 

MCLG Maximum Contaminant Level Goals 

MDEQ Michigan Department of Environmental Quality 

MG Million Gallons   

mg/L Milligrams per Liter 

MGD Million Gallons Per Day 

MIB Methyl Isoborneol 

mJ/cm2 Millijoules per square centimeter 

mm Millimeter 

MP Medium Pressure 

MRI Muerer Research, Inc. 

NDMA Nitrosodimethylamine 

ng/L Nanogram per Liter 

nm Nanometers 



Table of Contents 

xi 

NPDWR National Primary Drinking Water Regulations 

NPSH Net Positive Suction Head 

NSDWR National Secondary Drinking Water Regulations 

NTU Nephelometric Turbidity Units 

O&M Operations and Maintenance 

OCL Hypochlorite 

ORP Oxidation-Reduction Potential 

PAC  Powdered Activated Carbon 

PACl Polyaluminum Chloride 

PDB Progressive Design-Build 

pH Potential of Hydrogen 

Ph Phase 

PhACs Pharmaceutically Active Compounds 

PPCP Pharmaceutically Active Personal Care Products 

ppd Pounds per Day 

psig Pounds per Square Inch Gauge 

PSU Power Supply Unit 

PVC Polyvinyl Chloride 

RAA Running Annual Average 

RED Reduction Equivalent Dose 

Reg-Det3 Third Regulatory Determination 

rpm Revolutions per Minute 

SCADA Supervisory Control and Data Acquisition 

scfm Standard Cubic Feet per Minute 

SDS Simulated Distribution System 

SDWA Safe Drinking Water Act 

SMMWSC Saginaw-Midland Municipal Water Supply Corporation 

SO4 Sulfate 

SWD Supersonic Wave Drive 

SWTR Surface Water Treatment Rule 

TCR Total Coliform Rule 

TCR/RTCR Total Coliform Rule/Revised Total Coliform Rule 

TDH Total Dynamic Head 

THM  Trihalomethane 

TOC Total Organic Carbon 

TON Threshold Odor Number 

TTHM Total Trihalomethanes 

UCMR4 Fourth Unregulated Contaminant Monitoring Rule 

UFRV Unit Filter Run Volume 

UV Ultraviolet Irradiation 

UV254 Ultraviolet Absorbance at 254 nm 

UVDGM Ultraviolet Disinfection Guidance Manual 



Table of Contents 

xii 

V Volts 

VFD Variable Frequency Driver 

w.c. Water Column 

WTP Water Treatment Plant 

XLPE Crosslinked Polyethylene 

μg/L Micrograms per Liter 

  



 

i 

Acknowledgements 

CDM Smith wishes to acknowledge the valuable contributions and collaboration of the City of Flint 

and the Michigan Department of Environmental Quality (MDEQ) in preparing the City of Flint Water 

Treatment Plant Improvements Plan. Specifically, CDM Smith would like to acknowledge the efforts 

of: 

City of Flint         

JoLisa McDay, Plant Superintendent      

Mark Adas, City Engineer       

Rob Bincsik, Water Service Center Supervisor   

William Bradley           

Tim Bratton       

Tim Donlan 

John Florshinger 

Christopher Wilcox 

Mike Beckley 

 

MDEQ 

Bryce Feighner 

Bob London 

Brian Thurston 

Jon Bloemker  

George Krisztian  

 

Others 

John Young, Project Advisor 

Brian Steglitz, Ann Arbor  

  



 This page intentionally left blank. 

 



 

1-1 

Section 1 

Executive Summary 

The Flint Water Treatment Plant (WTP) will be receiving raw water from Lake Huron, through 

the Karegnondi Water Authority (KWA). This report provides an evaluation of the WTP and 

recommendations regarding process, mechanical, structural, electrical, and instrumentation 

improvements to the WTP intended to achieve the following objectives: 

���� Production and delivery of treated water that exceeds all drinking water primary and 

secondary standards with an appropriate margin of safety at minimum, average, and 

maximum plant production rates of 5, 14, and 24 million gallons per day (MGD) 

respectively. 

���� Operation and maintenance of the WTP with enhanced ease/simplicity, flexibility, safety, 

and reliability. 

���� Improved treatment, pumping, and operational efficiency. 

CDM Smith worked with the City of Flint and the Michigan Department of Environmental Quality 

(MDEQ) to determine the scope, cost, and implementation schedule of improvements to meet 

these objectives.  

The first step was to gather and review the existing plant design drawings, engineering reports, 

and operational data, along with related information such as the Genesee County Drain 

Commissioner (GCDC) existing pilot plant data and information from other WTPs treating Lake 

Huron source water.  

Water quality goals were next developed for the plant. After developing the water quality goals, 

an extensive analysis of the plant facilities was conducted based on site visits and condition 

assessments. Based on the results of these activities, feasible alternatives were identified for the 

water treatment process facilities and other plant components.  These alternatives were 

evaluated based on regulatory and water quality issues, cost, operational simplicity, flexibility, 

efficiency, system reliability and safety. Preliminary recommendations were prepared and 

presented in workshops with MDEQ and the City of Flint. Final recommendations were then 

developed.    

The remainder of this section summarizes the recommended improvements, capital cost 

estimates, the recommended project delivery approach and schedule, and the work remaining to 

complete the initial phase of the Flint WTP Improvements project. 

 



Section 1 •  Executive Summary 

1-2 

1.1 Summary of Alternatives and Recommended 
Improvements 
The total estimated capital cost of the recommended improvements to the Flint WTP is $108 

million. This estimate is based on the assumption that the plant residual solids are discharged to 

the City’s sewer system. The estimated capital cost by work category is presented in Table 1.1. 

The alternatives considered and the specific recommended improvement within each work 

category are described following the table. 

Table 1.1 – Recommended Improvements by Category 

 

 

  

 Category Estimated Cost 

1 Demolish WTP No. 1 $5,800,000 

2 Raw Water Storage $37,000,000 

3 Raw Water Pump Station $6,400,000 

4 Transfer Pump Station and Filtered Water 
Control Structure 

$7,400,000 

5 High Service and Backwash Pump Station $10,400,000 

6 Pre-oxidation with Ozone  $900,000 

 

7 Rapid Mix Basins $900,000 

8 Flocculation Basins $1,300,000 

9 Inclined Plate Settler Basins 
(Sedimentation) 

$3,000,000 

10 Granular Media Filters $1,600,000 

11 Management of Used Filter Washwater - 
Equalization Basin and Pump Station 

$4,000,000 

12 Disinfection and Dort Reservoir 
Rehabilitation 

$2,000,000 

13 Chemical Storage and Feed Systems $7,000,000 

14 Improvements Identified by Condition 
Assessments 

$15,200,000 

15 Other Ancillary Improvements $4,800,000 

Total (Rounded) $108,000,000 



 

Section 1  •  Executive Summary 

1-3 

1. Demolition of Water Treatment Plant No. 1 – Demolition of Water Treatment Plant No. 1 is 

necessary to provide sufficient space to construct 42 million gallons (MG) of raw water 

storage.  

Cost - $5.8 million for demolition and transport and delivery of rubble to appropriate disposal 

sites (e.g., landfills with the proper regulatory certification).  

2. Raw Water Storage – Provides 42 MG of on-site storage, which is 3 days of storage at the 

average treatment production of 14 MGD. 

Alternatives 

���� Earthen impoundment. 

���� Two (2), 21 MG open-top prestressed concrete tanks. 

���� Two (2), 21 MG closed-top prestressed concrete tanks. 

Recommendation – Open-top prestressed concrete tanks: The tank options provide greater 

operational energy efficiency than an earthen impoundment given that tanks can be built at a 

higher elevation, and require less long-term maintenance than an earthen impoundment.  An 

open-top tank is lower in cost than a closed-top tank.  

Cost - $37.0 million 

3. Raw Water Pump Station –  Three (3) pumps at 14 MGD and two (2) pumps at 5 MGD. 

Alternatives 

���� Upgrade existing raw water pump station. 

���� New pump station. 

Recommendation – New pump station: use of existing pump station would require major 

modifications and would include risk of over-pressurizing the suction chamber; new pump 

station is close in capital cost and much easier to operate and maintain. Note that the raw 

water pump station is not necessary if raw water storage is eliminated. 

Cost - $6.4 million 

4. Transfer Pump Station and Filtered Water Control Structure – This is a new pump station 

required to pump filtered water to the Dort Reservoir: Three (3) pumps at 14 MGD and two 

(2) pumps at 5 MGD. 

Alternatives 

���� New pump station. 

Recommendation – New pump station, new filter piping, and new filtered water control 

structure to supply the pump station.  



Section 1 •  Executive Summary 

1-4 

Cost - $7.4 million 

5. High Service and Backwash Pump Station – Three (3) high service pumps at 14 MGD and 

two (2) high service pumps at 5 MGD; two (2) backwash pumps at 22 MGD. 

Alternatives 

���� Upgrade existing high service pump station and build a separate backwash pump 

station. 

���� New pump station that has both high service and backwash pumps. 

Recommendation – New pump station: lower cost and easier to operate and maintain. 

Cost - $10.4 million 

6. Pre-Oxidation – Improves water quality and enhances downstream treatment processes. 

Alternatives 

���� Upgrade existing ozone system. 

���� Pre-chlorination. 

���� No pre-oxidant. 

Recommendation – Upgrade existing ozone system: lower annual operating cost, will address 

potential future water quality regulations, provides greater water quality reliability should 

Lake Huron water quality deteriorate in upstream storage, and significantly enhances 

downstream treatment processes. 

Cost - $0.9 million 

7. Rapid Mix – Near instantaneous dispersion of chemical coagulants needed to reduce 

chemical use and improve efficiency and effectiveness of downstream treatment processes. 

Alternatives 

���� Upgrade existing vertical shaft mixer. 

���� Install pump diffusion hydraulic mixing system. 

Recommendation – Install pump diffusion hydraulic mixing system: improves dispersion of 

coagulants; enhances downstream treatment processes; and reduces operations and 

maintenance (O&M) costs. 

Cost - $0.9 million  

 



 

Section 1  •  Executive Summary 

1-5 

8. Flocculation – Aggregate particles into larger particles for improved removal by settling and 

filtration.  

Alternatives 

���� Existing 3-stage flocculation basin. 

���� Modified 3-stage flocculation basin. 

Recommendation – Modified 3-stage flocculation basin: improves mixing and enhancement of 

downstream treatment processes by reducing floc shearing and deposition in the flocculation 

basins; and reduces O&M on mixing equipment. 

Cost - $1.3 million 

9. Inclined Plate Settler Basins (Sedimentation) – Remove suspended particles by settling to 

reduce particle loading on downstream filters and improve filtration performance and 

efficiency. 

Alternatives 

���� Existing inclined plate settler (IPS) basins with new solids-removal equipment. 

���� Modified IPS basins with new solids-removal equipment. 

Recommendation – Modified IPS basins with new solids removal equipment: better flow 

distribution to improve particle settling and enhance downstream filtration performance; 

new solids removal equipment will reduce O&M requirements. 

Cost - $3.0 million 

10. Granular Media Filters – Removes remaining suspended solids and colloidal solids to 

enhance water quality and improve disinfection. 

Filter Media Alternatives 

���� Continue usage of existing Granular Activated Carbon (GAC) media. 

���� Replace GAC with deeper, coarser anthracite media. 

Recommendation – Replace GAC with deeper, coarser anthracite media: will improve filter 

run duration during periods of challenging water quality; using anthracite filter media is less 

expensive than GAC in a life-cycle cost comparison. 

Cost - $1.6 million 

Backwash Supply Alternatives to Replace Existing High-Pressure Supply 
[...]
Table 4.6 summarizes the recommended water quality goals based on the discussion above. The 

categories are based on the contaminants believed to be of greatest relevance for the City of Flint, 

taking into account existing and potential future regulations, Lake Huron raw water quality, the 

experiences of other utilities treating Lake Huron water, existing WTP treatment processes, and 

best practices in the waterworks industry. 

Table 4.6 – Recommended Water Quality and Operational Goals 

Water Quality Category Treatment Refinements/Optimization 

Turbidity � Regulatory compliance 

� Turbidity ≤ 0.10 NTU for CFE, 95% of the time 

� Turbidity ≤ 0.30 NTU for IFE, 95% of the time 

� Filter runtime of 72+ hours 

� UFRV of 9,000 gal/ft2/run 

� Limit filter recycle flows to < 5% of incoming plant flow 

Primary Disinfection � Chlorine Inactivation Ratio of 1.5 (CTcalc/CTreq) 

Microbial Quality in the 
Distribution System 

� Operational goal of 0 detects in distribution system for Total Coliform and E. 
Coli 

� Maintain minimum free chlorine residual in distribution system of 0.1 to 0.2 
mg/L, or 

� Maintain minimum free chlorine residual of 0.4 mg/L, if required by optimized 
corrosion control strategy 

Disinfection By-Products � Meet TOC removal requirements per enhanced coagulation matrix 

� TTHM/HAA5 80% of MCL (64/48 ug/L) 

� Bromate 50% of MCL (< 5 ug/L) 

� Operate hypochlorite system to minimize by-product formation 

� UV254 after filtration ≤ 0.03 cm-1 

Corrosion By-Products � Meet corrosion control indices established by USEPA and MDEQ. 

Taste and odor � TON <3 

� No objectionable taste and odor year round 

� Geosmin < 10 ng/L 

� MIB < 10 ng/L 

Fluoride � Meet fluoride dose target based on daily monitoring 

 

4.2 Lake Huron Water Quality Trends 
Establishment of an effective treatment process requires a full understanding of the source water 

quality. Source water quality and treatment process performance data from various water 

treatment plants on the Great Lakes were used as a reference. Figure 4.1 shows a map of the 

Great Lakes region and the location of the reference utilities used in this report. Data was not 



 Section 4  •  Water Treatment Improvements 

4-12 

obtained for the Great Lakes Water Authority’s (GLWA) Lake Huron WTP, which currently 

supplies treated water to the City of Flint. 

 

Figure 4.1 – Reference Water Treatment Plants in the Great Lakes Region  

 

Table 4.7 lists the available raw water quality data obtained from the three Lake Huron utilities. 

The approximate location of each utility’s intake is shown in Figure 4.2 along with the location of 

the intake for GLWA’s Lake Huron WTP.  

  



 Section 4 •  Water Treatment Improvements 

4-13 

Table 4.7 – Lake Huron Raw Water Quality 

Description Units 

Lake Huron Primary 
Supply System  

(Ontario)1 

Saginaw-Midland 
MWSC 

KWA Pilot Plant 

Max Avg Min Max Avg Min Max Avg Min 

Source -- Lake Huron Lake Huron Lake Huron 

Approx. Intake Length ft 8,000 21,120 5,575 

Approx. Intake Depth ft 30 - 40 30 - 40 25 – 272 

Date Range -- 2002 - 2011 2012 
August - November 

2016 

pH pH units 8.54 7.74 6.92 8.20 7.97 7.73 8.86 8.24 8.00 

Turbidity NTU 109.19 7.93 0.03 27.70 2.05 0.30 8.87 1.65 0.27 

Total Organic Carbon (TOC) mg/L as C 2.2 1.9 1.5 -- -- -- -- -- -- 

Hardness mg/L as CaCO3 100 95 90 138 104 96 96 91 87 

Alkalinity mg/L as CaCO3 85 80 75 89 76 67 84 76 68 

Temperature deg C 24.7 10.5 0.0 22.8 10.1 1.1 16.7 13.9 11.7 

Total Algae #/mL 2372 1036 365 -- -- -- -- -- -- 

1Algae data for the LHPWSS were obtained from Foley, 1980. Hardness and alkalinity data were obtained from 

Hutchinson, 1975. TOC data was extrapolated from DOC data obtained from 

http://www.watersupply.london.ca/water_reports_archives.htm. 
2At the deepest abstraction point 

In general, Lake Huron water has low organics and generally low, but seasonally variable, 

turbidity. Turbidity values tend to spike between October and April, requiring increased 

coagulant and coagulant-aid polymer dosages. Some facilities utilize a filter-aid polymer to 

improve filterability. During winter, water temperatures can approach freezing, slowing down 

chemical reactions and making clarification more problematic. Experience on Lake Michigan has 

shown upsets caused by turbidity to be directly correlated to wind speed and weather patterns. 

Data from both Lake Huron and Lake Michigan show the most severe spikes occurring in the fall 

or spring.  

Other challenges include taste and odor events and the proliferation of algae in the spring and fall 

months when water temperatures are ideal for their growth (10 to 15 degrees Celsius). The 

presence of diatom algae in the raw water can reduce the effectiveness of clarification and 

filtration processes. The presence of blue-green algae in Lake Huron can also result in the 

production of mycrocystin, a metabolic algal by-product which can be harmful to human health. 

In planning for the future, this report considers treatment technologies that can mitigate the risk 

for taste and odor episodes and the risks associated with toxic algae blooms in Lake Huron.  

As the KWA intake on Lake Huron, which will ultimately be the source of raw water for the WTP, 

is currently under construction, water quality data for this facility are very limited. To 

complement these data, additional raw water quality figures were obtained from the Saginaw-

Midland Municipal Water Supply Corporation (SMMWSC) and from the Lake Huron Primary 



 Section 4  •  Water Treatment Improvements 

4-14 

Water Supply System (LHPWSS) WTP in Canada. The SMMWSC serves raw Lake Huron water to 

the cities of Saginaw and Midland as well as the Bay Area WTP. The LHPWSS WTP provides 

treated drinking water from Lake Huron to the City of London, Ontario.  

 

Figure 4.2 – Raw Water Intake Locations on Lake Huron  

 

The raw water quality of these three plants is relatively uniform, except for turbidity. At the time 

of this report, algae and TOC data were not available for the SMMWSC and KWA intakes. The 

LHPWSS WTP shows a larger variance in the maximum and minimum turbidity values, as well as 

a higher average turbidity than the other two WTPs. Per the MDEQ, the east side of Lake Huron is 

subject to stronger currents, sediment loading, and wind upsets, thus is more prone to turbidity 

spikes. As shown in Figure 4.1 the LHPWSS WTP intake is located on the east side of the lake 

while the SMMWSC and KWA intakes are located on the west side of the lake. Officials from the 

KWA have indicated that the KWA intake will experience less turbidity spikes than the LHPWSS 

intake. However, when developing design criteria for coagulant dosing and residuals production, 

the range of turbidities for the LHPWSS are used as a reference.  

Lake Huron has a relatively stable pH and alkalinity. Additional data will be needed to verify the 

upper bound pH values for the KWA intake as only four months of data were available at the time 

of this report. Typical pH values for the Great Lakes, and Lake Huron in particular, range between 



 Section 4 •  Water Treatment Improvements 

4-15 

7.0 and 8.5. This pH is above the range where alum is most effective. However, many Great Lakes 

utilities have fed alum successfully for years. Subsequent jar testing with Lake Huron water at the 

WTP will help to establish the appropriate and ideal coagulant chemical. This testing will also 

elucidate the benefits of pre-ozonation as well as the potential benefits of lowering the pH prior 

to coagulation to a level that is more effective for alum or ferric coagulation. If pH adjustment is 

found beneficial, the existing carbon dioxide feed system may be used for this purpose, as 

discussed in Section 5. 

While alum has been successfully used at many Great Lakes utilities, other coagulants such as 

polyaluminum chloride (PACl) and ferric sulfate have been effective with the elevated pH levels of 

the raw water. The pilot plant for Genesee County is currently investigating several coagulants for 

use at the new Genesee County WTP with KWA intake water. The data from that pilot were not 

available at the time of this report. However, Table 4.8 lists the type and range of coagulants 

used at other Lake Michigan and Lake Huron utilities. 

Table 4.8 – Coagulant Types and Dosages at Lake Huron and Lake Michigan WTPs 

Description Units 

Lake Huron WTP 
(Ontario)1 

Lake Huron WTP 
(Ontario)1 Racine WTP CLCJAWA WTP 

Max Avg Min Max Avg Min Max Avg Min Max Avg Min 

Source -- Lake Huron Lake Huron Lake Michigan Lake Michigan 

Treatment 
Process 

-- Conventional Direct Filtration Conventional Conventional 

Alum 
mg/L as 

Al2(SO4)3-14H20 
47.5 22.8 11.9 20.0 14.7 7.0 -- 23.4 8.3 2.2 

Polyaluminum 
Chloride 

mg/L as PACl -- -- 8.2 29.1 8.0 1.3 

Ferric Sulfate 
mg/L as 

Fe2(SO4)3 
-- -- 20.4 -- 

Ferric Chloride mg/L as FeCl3 -- 2.9 -- -- 

1The LHPWSS plant originally operated as a direct filtration facility. Data for the plant’s operation as a direct filtration 

plant was obtained from Foley, 1980. Data for the plant’s operation as conventional facility was obtained online at 

http://www.watersupply.london.ca/water_reports_archives.htm.  

The coagulant dose ranges in the above table were used to establish chemical system design 

criteria and to calculate residuals quantities, as discussed in Section 4.8 and Section 5.  

As discussed in Section 3, the water age from withdrawal at the Lake Huron intake until the water 

is treated at the WTP may range from approximately 6 to 18 days depending upon water 

demands and how the raw water storage reservoirs are operated. Water age in the system should 

be minimized to avoid potential degradation in water quality. If the water in the raw water 

reservoirs becomes stagnant, there is increased potential for algal blooms and the formation of 

taste and odor causing compounds. For this reason, it is recommended that the existing ozone 



 Section 4  •  Water Treatment Improvements 

4-16 

facilities at the WTP be upgraded and used as part of the plant treatment process. This is 

discussed below. 

4.3 Existing Process Description 
4.3.1 Treatment Process Train 

The WTP is a conventional treatment facility with rapid mixing, three-stage flocculation, 

sedimentation with inclined plate settlers, dual media (granular activated carbon (GAC) over 

sand) filtration, followed by disinfection using free chlorine. The plant also includes an ozone 

system which can be applied to raw water for disinfection or preoxidation. Lime softening reactor 

clarifiers are also available in the process train, but these are not required for treatment of the 

Lake Huron supply, which has relatively low hardness as discussed in Section 4.2. A simple 

process schematic of the WTP (with the softening process omitted) is presented in Figure 4.3. 

This was the starting point for CDM Smith’s evaluation of process train alternatives for the Flint 

Water Treatment Plant Improvements Project, as discussed in the next section. 

 

Figure 4.3 – Process Schematic for Existing Flint WTP (with softening clarifiers removed) 
 

4.3.2 Chemical Systems 

The existing chemical systems for the WTP include ferric chloride and cationic polymer for 

coagulation, hydrated lime and soda ash for softening, carbon dioxide for recarbonation, sodium 

bisulfite for ozone quenching, fluoride for dental health, gas chlorine for primary disinfection, and 

powdered activated carbon (PAC) for removal of taste and odor compounds. A description of the 

existing chemical storage and feed systems for the WTP and recommended chemical systems for 

treating the Lake Huron supply are covered in Section 5.   



 Section 4 •  Water Treatment Improvements 

4-17 

4.3.3 Process Design Criteria 

Table 4.9 presents a summary of basic unit process design criteria for the WTP, based on the 

plant’s current rated capacity of 36 million gallons per day (MGD). The unit process ratings 

assume that all units are operating with no basins or filters out of service. This was the starting 

point for CDM Smith’s evaluation of the treatment capacity for each unit process, which is based 

on a peak instantaneous flow of 24 MGD – the design value established for the Flint Water 

Treatment Plant Improvements Project. 

Table 4.9 – Unit Process Design Criteria for Existing Flint WTP 

Description Units Design 

Plant Capacity 

Maximum Design Flow MGD 36 

Rapid Mixing 

Number of Basins No. 2 

Detention Time seconds 17.5 

Impeller Type -- 3-Blade Hydrofoil 

Motor HP HP 5 

G Value s-1 350 to 537 

Flocculation 

Number of Modules No. 2 

Number of Trains No. 10 

Number of Stages No. 3 

Detention Time Minutes 150.5 

Impeller Type -- 3-Blade Hydrofoil 

G Value, 1st Stage s-1 56 to 85 

G Value, 2nd Stage s-1 35 to 53 

G Value, 3rd Stage s-1 23 to 36 

IPS Sedimentation 

Number of Installed Basins No. 3 

Surface Overflow Rate gpm/sf 2.6 

Detention Time Minutes 78.5 

Solids Loading Rate gpm/sf 0.30 

Total Plate Area sf 104,620 

Number of Plates per Basin No. 1216 

Sludge Collection Mechanism -- Fixed-Grid 

Filtration 

Number of Filters No. 12 

Filter Area sf 700 

Nominal Filtration Rate gpm/sf 3.0 

Type of Underdrain -- 
Monolithic false-floor plenum 

style with nozzles 

Air Scour System -- Integral with underdrain 

GAC Criteria 

Depth in 18 



 Section 4  •  Water Treatment Improvements 

4-18 

Description Units Design 

Effective Size mm 0.65 

Uniformity Coefficient -- 1.9 

Sand Criteria 

Depth in 12 

Effective Size mm 0.5 

Uniformity Coefficient -- 1.65 

 

4.4 Treatment Process Evaluation 
4.4.1 Screening of Process Train Alternatives 

The existing WTP was constructed as a lime softening facility to treat raw water from the Flint 

River. Switching the water source to Lake Huron will significantly improve the quality of the raw 

water supply and eliminate the need for softening. With this change to a higher quality source, the 

multiple treatment process units already in place at the plant (with the exception of the softening 

reactor clarifiers) can provide effective treatment and should continue to be used, with 

appropriate upgrades, to maximize the capital investments at the plant over the past 15 to 20 

years. This approach will also help meet the requirements of an accelerated implementation 

schedule. Note that the screening of process train alternatives does not consider “greenfield” 

treatment solutions in combination with existing process units, such as micro- or ultrafiltration 

membranes and dissolved air flotation. While appropriate for treating the Lake Huron water 

supply, such processes are likely to result in higher capital costs, increased operations and 

maintenance (O&M) requirements, and significant schedule impacts for the Flint Water 

Treatment Plant Improvements Project.  

In view of these constraints, CDM Smith in consultation with the City of Flint and MDEQ selected 

two basic process train alternatives to be evaluated in this report. These alternatives are shown 

in Figures 4.4 and 4.5 and are described below. 

���� Alternative 1 – Pre-ozone with rapid mixing, three-stage flocculation, high-rate settling, 

dual-media biological filtration (with GAC or anthracite media) and chlorine disinfection in 

the Dort Reservoir. 

���� Alternative 2 – Pre-chlorination with rapid mixing, three-stage flocculation, high-rate 

settling, dual-media adsorption/biological filtration (with GAC media), and chlorine 

disinfection in the Dort Reservoir. 



 Section 4 •  Water Treatment Improvements 

4-19 

 

Figure 4.4 – Alternative 1 – Conventional Treatment with Pre-Ozone, Biological Filtration, and Post-
Chlorine Disinfection 
 

 

Figure 4.5 – Alternative 2 – Conventional Treatment with Pre-Chlorine, Adsorption/Biological Filtration, 
and Post-Chlorine Disinfection 

 



 Section 4  •  Water Treatment Improvements 

4-20 

4.4.2 Evaluation of Unit Process Alternatives 

For the two process train alternatives described above, several types of chemicals, equipment 

components, and operational strategies were evaluated for each unit process. 

The results of these unit process evaluations are presented in Sections 4.5 through 4.11. The 

recommended process train for the WTP is presented in Section 4.12. 

4.4.2.1 Unit Process Evaluation Methodology 

As described in Section 1, the overall objectives of this project are to upgrade the WTP so that it:  

���� Delivers treated water that exceeds all drinking water primary and secondary standards 

with an appropriate margin of safety. 

���� Can be operated and maintained with enhanced ease/simplicity, flexibility, safety, and 

reliability. 

���� Has improved treatment, pumping, and operational efficiency. 

���� Reliably produces water at minimum, average, and maximum plant production rates of 5, 

14, and 24 MGD. 

Based on these objectives, the following performance and operational evaluation criteria were 

used to score and rank the design alternatives for each unit process: 

���� Regulatory and Water Quality Issues. 

���� Operational Simplicity. 

���� Flexibility and Efficiency. 

���� System Reliability and Safety. 

���� Site Considerations. 

���� Water Quality and Treatment Impacts. 

���� Operation and Maintenance Impacts. 

���� Health and Safety Impacts. 

The following numerical scoring system was used to rate each unit process alternative against the 

eight evaluation criteria: 

���� 4 = Excellent 

���� 3 = Good 

���� 2 = Marginal 

���� 1 = Poor  



 Section 4 •  Water Treatment Improvements 

4-21 

���� 0 = Not Applicable 

The alternatives were pre-scored by CDM Smith based on the advantages and disadvantages 

listed in the evaluation tables for each unit process. These scores and the recommended design 

alternative were then validated by the City of Flint, MDEQ, and other attendees at the Flint Water 

Treatment Plant Improvements Process Workshop held on December 8, 2016. The same scoring 

method and validation procedure was used to evaluate alternatives for the raw water supply, 

chemicals, and pumping systems for the WTP, as discussed in Sections 3, 5, and 6. 

4.5 Preoxidation 
4.5.1 Treatment Objectives and Approach 

The preoxidation process is intended to oxidize both organic and inorganic constituents in the 

raw water prior to coagulation. Application of a strong preoxidant in conjunction with 

coagulation can achieve multiple water quality objectives: 

���� Enhanced turbidity and particle removal. 

���� Taste and odor control. 

���� Color removal. 

���� Iron and manganese removal. 

While ozone has the highest oxidation potential for achieving these objectives and does not react 

with organic matter to form chlorinated by-products, one possible by-product of ozonation is 

bromate. However, the bromate formation risk for the Lake Huron supply is very low based on 

low raw water bromide ion levels and full-scale operational experience of plants treating water 

from the Great Lakes. While pre-chlorination of raw water introduces a higher risk of DBP 

formation than chlorination of filtered water, the low organic levels in Lake Huron and full-scale 

operational experience of plants treating water from Lake Huron indicate that trihalomethane 

(THM) and haloacetic acid (HAA) formation rates in the finished water should be well below 

regulatory limits.   

The ozone facility for the WTP was constructed in 2002. It was intended for treating raw water 

from the Flint River, specifically to provide disinfection, taste and odor control, and oxidation of 

organic precursors, the latter to reduce chlorine demand and minimize formation of chlorinated 

disinfection by-products (DBPs) in the finished water. With the change to the Lake Huron supply 

– which has significantly lower organics and DBP formation potential than the Flint River – there 
[...]
3-Log Credit per UVDGM Validation 

Requirements 

Validated Dose (VD) mJ/cm2 12 

UVT Design Value % 90 

Maximum Head Loss Across UV Reactor In 18 

Validation Testing Requirements 

Validation Testing Protocol -- Meet UVDGM Requirements 

Validation Challenge Organism -- MS2 or T1 Phage 

UV Dose Monitoring Strategy -- Calculated dose Algorithm and Validation 
Factor per UVDGM 

UV Equipment Criteria 

Reactor Vessel Type -- Closed-Vessel, lamps Perpendicular to Flow 

Number of UV Reactor Trains Installed  no. 2 

Number of Standby UV Reactor Trains no. 1 

Design Flow Per Reactor MGD 24 

Lamp Type -- Medium Pressure (MP) or Low-Pressure High-
Output (LPHO) 

Ballast Type -- Electronic or electro-Magnetic 

UV Intensity Sensor Type -- Germicidal 

UVT Monitor Type -- On-Line, Flow-Thru Cell 

Cleaning System -- On-line Physical or Physical-Chemical Wiper 
System 



 Section 4 •  Water Treatment Improvements 

4-71 

4.11 Water Treatment Residuals and Disposal 
4.11.1 Used Filter Washwater Treatment Objectives and Approach 

The main residual streams in a drinking water plant are the solids generated during 

coagulation/flocculation/sedimentation/filtration and the used washwater generated in washing 

the filters. Effective and efficient handling of these residual streams is critical. Often the limiting 

factor in reliably producing both the quantity and quality of drinking water needed is the 

management of residuals. For example, if used washwater is not being processed, then dirty 

filters cannot be backwashed and placed back in operation, and the plant will not meet its 

production requirements. 

Federal regulations state that the flow of used washwater recycled to the inlet of the plant cannot 

exceed 10 percent of the plant flow. Some states (but not Michigan) also require that used 

washwater be clarified to a turbidity of less than 2 NTU before it’s recycled. CDM Smith’s goals for 

the WTP are that the flow of recycled clarified washwater not exceed 5 percent of plant flow. 

The current backwash sequence at the WTP generates approximately 110,000 gallons of used 

washwater. The current used filter washwater system is shown in Figure 4.27. The used 

washwater is discharged by gravity to two interconnected, below grade tanks that are south of 

the main plant building. The total volume of these tanks is approximately 82,000 gallons. A small 

below grade “washwater transfer” pump station lifts the used washwater to an open-top circular 

concrete “recirculation” tank that has a volume of 482,000 gallons. This tank serves as the wet 

well for pumps in the ozone building that recirculate the used washwater to the inlet piping of the 

ozone contactors. 

 

Figure 4.27 – Existing Used Filter Washwater System 

 

The limitations of the current used washwater system are: 

���� The volume of the interconnected below grade tanks is only 75 percent of one filter 

backwash volume. Therefore, it is not possible to backwash a filter until the entire volume 

of these two tanks is pumped to the larger recirculation tank. Should the small washwater 

transfer pumps fail, the plant cannot backwash filters. Flint operating staff have stated that 

this limitation caused operational concerns. 



 Section 4  •  Water Treatment Improvements 

4-72 

���� The recirculation tank is located within the footprint of the proposed raw water storage 

impoundment and the footprint of the alternative prestressed tanks. Therefore, if the raw 

water storage impoundment or prestressed tanks are constructed, this recirculation tank 

must be removed. 

4.11.1.1 Design Alternatives and Recommendation  

CDM Smith recommends that the used filter washwater system be modified to handle 2.5 

backwash volumes. This will allow at least 3 successive backwashes without causing restrictions 

to plant production. Note that only 2.5 backwash volumes are needed because a portion of the 

first backwash volume will be recycled during the washing of the next 2 filters. As described in 

Section 4.9.5, changes to the filter washing procedure are recommended that will reduce the 

backwash volume to 125 gallons per square feet of media, which is equivalent to 87,500 gallons 

per backwash. The volume of 2.5 backwashes is approximately 219,000 gallons.  

There are three alternatives that CDM Smith evaluated for handling of the used washwater: 

���� Discharge used washwater to the sewer. 

���� Discharge used washwater to the RW storage reservoir. 

���� Recycle used washwater to the inlet of the ozone contactors. 

 Table 4.26 evaluated each of these three alternatives. 

  



 Section 4 •  Water Treatment Improvements 

4-73 

Table 4.26 – Options for Handling Used Filter Washwater 

Alternative 
No. 

Description 
Water 

Quality/Regulatory 
Issues 

Operational 
Simplicity 

Other Issues 

1 Discharge used WW 
directly to sewer 

None Simple Plant will discharge approximately 
100 MG of used washwater per 
year. There is no discharge fee for 
the WTP to do so. Flow equalization 
is required so that the peak filter 
backwash flow rate (14,000 gpm) 
does not exceed the capacity of the 
sewer connection at the plant.   
Estimated cost of flow equalization 
and a pump station is $4.0 million. 
This approach would discharge 100 
to 200MG per year to the sewer, 
which would require that a similar 
amount of additional water be 
purchased and conveyed to the WTP 
for treatment and delivery to 
customers.  

2 Discharge used WW 
to RW reservoir 

None Simple Will require a new pipeline and 
pump station to do so. Flow 
equalization also will be required to 
reduce the capacity of the pump 
station and pipeline and reduce the 
construction costs. Estimated cost of 
these facilities is $4.5 million. Some 
solids will settle in the reservoir and 
require removal periodically.  

3 To improve filter 
performance, 
construct new 
larger washwater 
equalization basin 
before washwater is 
recycled to ozone 
contactors. 

None Simple Estimated cost of these facilities is 
$4.0 million. 

 

 

All three alternatives are similar in terms of water quality/regulatory issues (i.e., none) and 

operational simplicity (i.e., no significant operational requirements). Alternatives 1 and 2 would 

have other issues (i.e., water loss and sediment accumulation, respectively).  

The cost of all three alternatives is similar.   

CDM Smith recommends Alternative 3, since it will simplify operation for improved system 

efficiency and operational reliability. Figure 4.28 shows the flow diagram for this new 

washwater handling approach.  



 Section 4  •  Water Treatment Improvements 

4-74 

 

Figure 4.28 – Proposed Used Filter Washwater System 

 

4.11.1.2 Process Design Criteria  

The process design criteria for major equipment components of the used filter washwater system 

are shown in Table 4.27. 

Table 4.27 – Process Design Criteria for the Used Filter Washwater System 

Used Filter Washwater Equalization Tank 

Volume Gallons 219,000 

Diameter Ft. 50 

Water Depth Ft. 15 

Recycle Washwater Pumps 

Type of Pump Submersible Pumps   

Number of pumps  3 

Capacity (each) gpm 500 

 

4.11.1.3 Layout Design Concepts 

Figure 4.29 shows the location and basic configuration of the used washwater equalization tank 

and associated pump stations. 



 Section 4 •  Water Treatment Improvements 

4-75 

 

Figure 4.29 – Used Filter Washwater System Layout 
 

4.11.2 Solids Treatment Objectives and Approach 

Many drinking water plants dispose of their residual solids by discharging them to the local 

wastewater collection system. The collection system conveys them to the local wastewater 

treatment plant where they are effectively and efficiently processed with the solids contained in 

residential and commercial/industrial wastewater. Sludge from the IPS basins currently is 

handled in this manner. 

Many wastewater utilities encourage drinking water plants to reduce the volume of solids that 

are discharged. Drinking water plants do this by first conveying their solids stream (which can be 

as dilute as 0.1 percent solids or less) to thickening basins where the solids can be concentrated 

and separated.  

The proposed treatment process for the WTP will produce significantly fewer solids than the 

former softening treatment process. The solids will be captured in the inclined plate settler (IPS) 

basins. The current solids flow diagram from the IPS basins is shown in Figure 4.30. 



 Section 4  •  Water Treatment Improvements 

4-76 

 

Figure 4.30 – Existing Solids Flow Diagram from the IPS Basins 

 

Table 4.28 lists the range of solids that will be generated by the treatment plant. The table is 

based on alum being used as the primary chemical coagulant. Based on experience treating 

similar quality waters, CDM Smith expects that the amount of solids generated would be similar if 

ferric chloride or ferric sulfate were the primary coagulant. 

Table 4.28 – Expected Solids Production at the Flint WTP 

Parameter Min Ave Max 

Flow (MGD) 5 14 24 

Alum Dose (mg/L) 5 10 25 

Polymer Dose (mg/L) 1 1 1 

Turbidity (NTU) 1 3 20 

Dry Sludge Solids (lbs./MG) 39 83 350 

Dry Sludge Solids (lbs./day) 195 1,162 8,400 

Gallons per day at 0.2% solids 11,800 69,300 503,800 

Gallons per day at 0.5% solids 4,700 27,700 201,500 

Gallons per day at 1% solids 2,400 13,900 100,800 

Gallons per day at 2% solids 1,200 6,900 50,400 

Million Gallons per year at 0.2% solids  25.28  

Million Gallons per year at 0.5% solids 
 

10.11  

Million Gallons per year at 1% solids 
 

5.06 
 

Million Gallons per year at 2% solids 
 

2.53 
 

 

In addition to the mass of dry solids produced (lbs/day), the table also lists the volume of solids 

produced at different solids concentration. Without first thickening the solids, the expected 

concentration of solids is expected to be 0.2 percent or less. If this is the case, the average volume 

of solids will be more than 69,000 gallons per day (gpd) and over 25 million gallons (MG) per 

year. Thickening the solids to 2 percent before discharge to the wastewater collection system will 

reduce this volume by 90 percent to 6,900 gpd and 2.5 MG/year. 



 Section 4 •  Water Treatment Improvements 

4-77 

4.11.2.1 Design Alternatives and Recommendation 

For solids handling, the WTP has three alternatives: 

1. Discharge solids captured in the IPS basins to the municipal sewer system. 

2. Capture solids in the IPS basins, route them to a thickener, and then discharge thickened 

solids to the municipal sewer system. 

3. Construct and operate a separate solids thickening and dewatering facility for WTP solids: 

a. Solids drying beds. 

b. Thickening tanks and mechanical dewatering equipment (i.e., centrifuges).  

Alternative 1 – Discharge Solids to the City’s Sewer System 

Discharging the solids to the City’s sewer system without first thickening would mean discharging 

up to 25 MG a year of solids with a concentration of 0.2 percent. Based on the source water 

quality and expected coagulant doses, it’s expected the plant will produce approximately 200 tons 

per year of dry solids. CDM Smith has been told that there will be no discharge fee if the solids are 

are discharged to the sewer system. The 25 MG a year of water discharged to the sewer would be 

lost from plant production (i.e., water delivered to the distribution system) and would therefore 

require Flint purchase and treat an equivalent amount of water. However, the cost for this 

purchasing this additional water is a small cost compared to the cost of Alternatives 2, 3a, and 3b. 

Alternative 2 – Thicken Before Discharging Solids to the City’s Sewer System 

The solids captured in the IPS basins could be thickened to as much as 2 percent solids in a 33-

foot diameter thickening tank. The solids would settle to the tank bottom and then be discharged 

to the sewer. This approach would reduce the volume of solids annually discharged to sewer from 

25 MG to 2.5 MG per year. Thickening would not reduce the mass of solids discharged annually. 

The estimated cost of a thickener is approximately $2.5 million. 

Alternative 3 – Separate Solids Thickening and Dewatering Facility 

Alternatives 3a and 3b are very expensive and do not make cost effective and efficient use of the 

City of Flint’s wastewater treatment plant. The land requirement for drying beds is approximately 

4 to 6 acres with a capital cost of $4 million to $5 million, and an annual operating cost of 

$63,000. The land requirement for the thickening tanks and mechanical dewatering is 1 to 2 acres 

at a capital cost of approximately $9.1 million and an annual operating cost of approximately 

$250,000. Both alternatives far exceed the cost of discharging to the City of Flint’s sewer system.  

CDM Smith recommends discharging the solids directly to the City’s sewer system (Alternative 1). 

4.12 Recommended Treatment Process Train 
The WTP will soon be changing its water source to Lake Huron, which will be supplied through a 

new KWA intake and raw water transmission pipeline now under construction. This switch to the 

higher quality Lake Huron supply will require modifications to the plant process train, including 

elimination of the reactor clarifiers and recarbonation basins, which will no longer be needed for 

lime softening. Based on CDM Smith’s assessment of drinking water regulations, finished water 



 Section 4  •  Water Treatment Improvements 

4-78 

quality goals, Lake Huron water quality trends, and the existing unit processes for the WTP, as 

detailed in this section, CDM Smith recommends: 

���� A conventional treatment process train for the WTP, rated for a peak design flow of 24 MGD 

and relying to the maximum extent on existing treatment processes and upgraded as 

necessary for improved treatment performance, including: ozone preoxidation, pumped 

diffusion rapid mixing, three-stage mechanical flocculation, inclined plate settler (IPS) high-

rate sedimentation, biological dual media (anthracite-sand) filtration, and free chlorine for 

primary disinfection.   

���� A new chemical storage and feed facility and piping delivery system, as detailed in Section 

5, including the following treatment chemicals: a primary coagulant (alum, polyaluminum 

chloride or ferric chloride) a cationic polymer for coagulation, carbon dioxide for pH 

suppression during coagulation, a second anionic or non-ionic polymer as a flocculant or 

filter aid,  sodium hypochlorite for primary disinfection, fluoride for dental health 

protection, and a corrosion inhibitor (possibly with pH adjustment with sodium hydroxide) 

as part of an optimized corrosion-control strategy.   

���� An upgraded filter washwater clarification and recycle system including: a new washwater 

equalization basin sized for 2.5 consecutive backwash events plus sludge thickener return 

flows, new washwater transfer pumping station, high-rate clarification process using 

repurposed IPS Basin No. 3, and use of the existing washwater pump station to recycle 

washwater flows to the ozone inlet channel. 

���� An upgraded sedimentation basin solids handling system including: new mechanical sludge 

collection system for the IPS basins, new sludge holding tank for IPS basin residuals, 

existing sludge transfer pumps, existing sludge transfer tank, new sludge thickener tank, 

and new pump station to transfer thickened flows to the sanitary sewer and gravity 

discharge of return flows to the washwater equalization basin. 

Table 4.29 presents the treatment benefits of each unit process and the specific water quality 

goals they are intended to address.  

  



 Section 4 •  Water Treatment Improvements 

4-79 

Table 4.29 – Unit Process Description for Recommended Treatment Process Train 

Unit Process Treatment Objective 

Ozone Preoxidation 

Turbidity/Particle Removal 

Taste and Odor Control 

Oxidation of organic and inorganic compounds prior to coagulation 

Oxidation of cyanotoxins 

Oxidation of constituents of emerging concern 

Pumped Diffusion Rapid 
Mixing 

Disbursal of coagulant for charge neutralization/particle destabilization and 
dissolved organic carbon 

3-Stage Tapered 
Flocculation 

Aggregation of destabilized particles into settleable/filterable floc 

Inclined Plate Settler (IPS) 
Sedimentation 

Separation and removal of suspended, flocculated particles from water prior 
to filtration 

Dual Media 
(Anthracite/Sand) 
Biological Filtration 

Removal of turbidity/particles, DOC, taste and odor-causing organics, 
pathogens 

Corrosion Inhibitor/Final 
pH Adjustment 

Meet corrosion control, finished-water pH and alkalinity targets 

Chlorine Disinfection in 
Dort Reservoir 

Primary disinfection for Giardia and virus inactivation 

Introduction of secondary disinfectant for microbial quality in distribution 
system 

UV Disinfection 

(Future) 

Additional Barrier for Primary Disinfection 

Primary disinfection for Cryptosporidium inactivation 

  

 

4.12.1 Process Train Schematic 

Figure 4.31 presents a process flow schematic for recommended improvements to the WTP. It 

shows the sequence and arrangement of treatment units, pumping stations, and chemical 

application points for the water treatment and solids handling portions of the treatment plant.   

The major improvements to the plant process train, pumping, and water treatment units are 

summarized below. 

  



 Section 4  •  Water Treatment Improvements 

4-80 

This page intentionally left blank. 



 

Section 4  •  Water Treatment Improvements  

4-81 

 
Figure 4.31 – Process Schematic for Flint WTP Recommended Improvements  



 Section 4  •  Water Treatment Improvements 

4-82 

This page intentionally left blank. 



 Section 4 •  Water Treatment Improvements 

4-83 

���� New 42 MG raw water reservoir to store raw water transferred from the KWA pipeline. 

���� New 24 MGD low lift pump station to transfer flows from the reservoir to the ozone inlet 

channel. This pump station can be eliminated if raw water storage is eliminated. 

���� Upgrade Ozone Contactor Basin No. 1 for preoxidation treatment, with Basin No. 2 and 

Basin No. 3 either serving as standby units or decommissioned. 

���� Upgrade the east and west rapid mixing basins with pumped injection mixers. 

���� Upgrade the east and west flocculation basins to reduce their size and improve the 

compartmentalization of each flocculation stage; the unused areas of each basin will be 

decommissioned. 

���� Modify the IPS basins with an FRP baffle wall to improve performance. 

���� Replace the existing fixed sludge collection (Spyder) system in the IPS basins with a cable-

driven hoseless sludge-collection system and gravity-fed sludge holding tank. 

���� Upgrade the 12 filters by replacing the existing GAC filter media (18 inches deep) with 

anthracite filter media (36 inches deep). 

���� New 24 MGD transfer pumping station to transfer filtered water flows to the Dort 

Reservoir. 

���� Use the Dort Reservoir to meet chlorine contact time requirements for primary disinfection 

in two baffles compartments. 

���� New high-service pump station to deliver finished water from the Dort Reservoir to the 

Flint distribution system, with backwash pumps provided for backwashing the filters. 

The major improvements to the solids handling systems are summarized below. 

���� New washwater equalization basin sized to handle at least three backwash events. 

���� New washwater transfer pump station to transfer flows from the equalization basin to 

ozone inlet channel. 

  



 Section 4  •  Water Treatment Improvements 

4-84 

This page intentionally left blank. 

 

 

 



 

5-1 

Section 5 

Chemical System Improvements 

This section describes the design criteria for the proposed treatment process chemical system for 

the Flint Water Treatment Plant (WTP).  

5.1 General Information 
The following chemicals will be used at the WTP: 

���� Coagulant and polymer will be added to the rapid mixers prior flocculation to improve floc 

formation. 

���� Carbon dioxide and sodium hypochlorite may be added to the rapid mixers prior 

flocculation to depress the pH to optimize alum coagulation and preoxidation, respectively. 

���� Polymer is added prior to the inclined plate settler (IPS) backwash line to encourage 

further settling of particles out of the backwash water. 

���� Sodium hypochlorite, sodium hydroxide, corrosion inhibitor, and hydrofluosilicic acid will 

be added after filtration and the transfer pump station, and upstream of the Dort Reservoir, 

to provide primary disinfection, increase the pH, distribution system corrosion protection, 

and dental protection, respectively. 

���� Sodium hypochlorite will be added to the effluent of the Dort Reservoir to boost the 

chlorine residual for the distribution system. 

The existing WTP sodium bisulfite system will be maintained for use in the case of an upset in 

which ozone residual is found at the downstream end of the ozone contactor tanks. 

Table 5.1 lists the treatment chemicals along with the associated hazard classification and 

occupancy classification for the WTP. Table 5.2 lists where each chemical will be added within 

the treatment process. 

Table 5.1 – Chemical Classifications 

Chemical Name Hazard Classification 
Occupancy 

Classification 

Coagulant (Alum, Ferric, PACl) Corrosive H-4 

Corrosion Inhibitor (Cl, Phosphoric Acid) Irritant H-4 

Hydrofluosilicic Acid (HF) Corrosive H-4 

Polymer N/A N/A 

Sodium Hydroxide (Caustic) Corrosive H-4 

Sodium Hypochlorite (OCL) Corrosive Toxic Oxidizer H-4 

 

  



Section 5 •  Chemical System Improvements 

5-2 

Table 5.2 – Chemical Addition Points 

Chemical  Location Application 

Coagulant (Alum, Ferric, PACl) Rapid Mixers prior to the Flocculation 
System 

Primary 

Corrosion Inhibitor (Cl, Phosphoric Acid) Treated Water Upstream of the Dort 
Reservoir 

Primary 

Hydrofluosilicic Acid (HF) Treated Water Upstream of the Dort 
Reservoir 

Primary 

Polymer Rapid Mixers Prior to the Flocculation 
System 

Primary 

Treated Water Upstream of the Inclined 
Plate Settler (IPS) Backwash Line 

Primary 

Sodium Hydroxide (Caustic) Treated Water Upstream of the Dort 
Reservoir 

Primary 

Sodium Hypochlorite (OCL) Rapid Mixers prior to the Flocculation 
System 

Secondary 

Treated Water Upstream of the Dort 
Reservoir 

Primary 

Treated Water Downstream of the Dort 
Reservoir 

Primary 



Section 5 •  Chemical System Improvements 

5-3 

 

Figure 5.1 – Process Schematic for Flint WTP Recommended Improvements 



Section 5 •  Chemical System Improvements 

5-4 

This page intentionally left blank. 



Section 5 •  Chemical System Improvements 

5-5 

5.1.1 Chemical Storage Locations 

The existing chemical storage systems at the WTP are obsolete (dry alum system) or no longer 

applicable to the treatment process (lime, soda ash and carbon systems). All new chemical 

storage and feed systems will be provided, and they will be located in one of two locations. These 

alternatives are discussed in further detail below. 

5.1.1.1 Alternative 1 – New Centralized Storage Facility 

The first alternative is a new centralized bulk storage facility located south of the Dort Reservoir. 

Day tanks and metering pumps for pre-treatment chemicals (coagulant and polymer) will be 

located where the dry alum feeders and lime slakers are currently. Post-treatment chemical day 

tanks and feed pumps will be located in the centralized storage facility. See Figure 5.2 for the 

layout of the centralized storage facility. 

 

Figure 5.2 – Layout of the Centralized Storage Facility 
 

5.1.1.2 Alternative 2 – Utilize Existing Space for Pre-Treatment Chemicals 

The second alternative is to reuse the abandoned “slow mix” basins as the storage location for the 

pre-treatment chemicals. This reuse of space would require enclosing the basin area in order to 

provide proper ventilation. The existing basin layout provides spill containment; however, 

fiberglass reinforced plastic (FRP) stairs would be required to enter the basins. Chemical 

deliveries would arrive at the adjacent western exterior wall. See Figure 5.3 for representation of 

this alternative. 



Section 5 •  Chemical System Improvements 

5-6 

 

Figure 5.3 – Representation of Existing Space Utilization 

 

5.1.1.3 Alternative Comparison 

The two alternatives, a new facility and utilizing the existing space within the WTP, were 

evaluated using the following criteria: regulatory and water quality issues, operational simplicity, 

flexibility and efficiency, system reliability and safety, and site considerations. The new facility 

rated higher than the existing facility alternative in each evaluation category except for regulatory 

and water quality issues, where both alternatives were rated as excellent. The full analysis is 

included below in Table 5.3. 

  



Section 5 •  Chemical System Improvements 

5-7 

Table 5.3 – Comparison of Storage Locations for Pre-Treatment Chemicals 

Evaluation Criteria New Facility Utilize Existing Space within WTP 

Regulatory and Water 
Quality Issues 

No water quality issues No water quality issues 

 New facility constructed to meet all 
current codes 

Existing spaces retrofitted to meet all 
current codes 

SCORE: 4 4 

Operational Simplicity 

 

Locates all chemical deliveries in a single 
location 

Multiple locations for bulk chemical 
deliveries 

 Locates all bulk chemicals in a single 
location 

Bulk chemical storage located in multiple 
locations 

SCORE: 4 3 

Flexibility and Efficiency Designed for easy bulk tank replacement, 
which occurs every 10 to 15 years (on 
average) 

More challenging to replace storage tanks 
within the existing basins 

Requires operators to go outside to 
access the chemical storage and feed 
area 

Significant stairs in order to enter the 
chemical storage and feed area 

SCORE: 4 2 

System Reliability and 
Safety 

Bulk storage is completely isolated from 
occupied spaces 

Any significant tank failure or delivery 
error may impact occupied spaces 

SCORE: 4 3 

Site Considerations Larger building required south of the Dort 
Reservoir 

No new structures required for pre-
treatment chemicals, results in a smaller 
building 

Chemical delivery traffic consolidated in 
one location and isolated from the rest of 
the facility 

Chemical deliveries accepted along the 
western edge of the existing WTP, which 
may partially block traffic 

SCORE: 4 3 

OVERALL SCORE: 20 15 

 

5.1.2 Truck Unloading Area 

The bulk chemical storage and day tank areas will each have the following features for safely 

transferring chemicals from the delivery truck tanks to the plant’s bulk chemical storage tanks. 

���� One cam-lock pipe connection will be provided for each bulk chemical storage tank for 

transferring chemical from truck tanks to bulk storage tanks. The cam-lock connections will 

protrude from the chemical room exterior wall at a point nearest to the associated storage 

tank.  

���� Removable spill containers will be provided to contain small spills and drips that may occur 

at the hose/cam-lock connection.  

���� Emergency shower/eyewash stations and hose stations will be installed in the delivery 

areas. 

���� Lighting and signage will be installed for the safe delivery of chemicals to the storage tanks. 



Section 5 •  Chemical System Improvements 

5-8 

���� Individual Truck Unloading Panels for each chemical will be mounted on exterior walls 

near the cam-lock connections (see general control descriptions). 

���� Doorways into each of the separate chemical storage containment areas will provide for 

easy access and egress. 

5.1.3 Tank Volume Considerations 

The 10 States Standards for Water Works requires a minimum storage capacity of 30 days at 